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Length &
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R
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Transmitter Preparation
EE TR

Power Switch

ON

&
Y

OFF

Battery Level Indicator
EIEEETE

©
9

Good Batteries
e

Low Batteries(Light Blinks)
KBRS (BENE

Reverse Switch

R EpAE

Servo Factory Settings
o LR (Hikm/ T mitiHER)

DIGITAL
PROPORT | ONAL
RADIO CONTROL
SYSTEM

3ch Switch
B =EN1ERARA

This switch is used for optional parts.
EERE AR EIZE S

Transmitter Battery Installation
BIERENRE

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.

EERBHNRTITRELE T, REEt.
BRPEE M HE R R EIEE

Left turn
A 2 hERS

Antenna
KR

Extend the antenna to the maximum
Length for best performance

RARHL RO R RE BT

Straight (neutral)
EH (F3) Right turn

== e

Stop(Neutral)
LA E

To be used for throttle operation
PR AP

Throttle Trigger

SHPIRED

Kl

EUES

27MHzTransmitter Crystal (TX)

27MHz ST R (TX)
Transmitter crystal(TX) Receiver crystal(RX)
LHTHR BWHER

:Eﬁ

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

Eim A AT IR R
TR ROSEREEEEER

1 Steering Trim
T lE R

R

To be used for trimming the steering
operation
PR REE S m LB

2 Throttle Trim .
I RTIE/RIR (RI=) A%

I

To be used for trimming the throttle
operation

DN R T v

]

Battery Cover

B

- ‘ 8X ;\\K\ @/i!rl&a%r}%Batteries
3 S

Steerin Dual Rate
HEfcRHE

To be used to adjust steering servo throw
R EFR




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.

EEMZE, —ERENLALTE. FEFSETAERRAE.

Set up the radio control system as indicated below -

T B PR R R IR IR R AR

@ Start Install batteries.(Transmitter)

WV Electronic Speed
Controller

o Eﬁta RHEEM (GEE)

Extend the antenna.(Transmitter) FiIHH RAR (B iX)
Connect the battery EHEE
Extend the antenna.(Reveiver) FI R AR GEUHE)
Center the trims. b B R
Switch on.(Transmitter) BARA (3i%4%)
Switch on.(Reveiver) FARA ()
Make sure the servos are in command. T E 42 ) 17 AR A

@ Finish [Switch off.(Reveiver) @ 4ETR [Ememm Geici
[o] Switch off.(Transmitter) mH o) rarABaR (2249
Retract the antenna(Transmitter) B K48 (251 H%)

Needie Nose Pliers Awi Grease @ Screw Cement @ Instant Glue
i N ® i3 ¢ pEi=pl:: LEAEH2VIN BRI K
o = || E

=

. Ball differential Grease(Clear) @
ZREIR M (R

.Molybdenum Grease(Black)
$R3h (2)

s

@ Hex Wrench
NAET

—

@ Hex Wrench
TFEH

7

@ sP KINFE EDGE REAMER
7171 &7]

=1l

—— 1]

LT

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

Al LU FESE R FLEERE RY SR
1mm=15mm, FNEEFIE

@ Wire Cutters
A

=GY:
=14

@ Sharp Hobby knife
ESNW)|

@ ROUND CUTTER&SANDER
B 7)83% 7]

For trimming bodies!

R E B R




TR4001

Chassis

4 Upper
Arm M?:Jnt - - TR4010
1 Bag A Bag B 'M Rear Arm Mount-Rear———
BEREE -
5 Below
TR S
T04002 \ ' ?
Front Arm Mount-Rear
\

TR S [ R - 12

TR4058 M3x8 Screw
M3x84B4%

@ Dm .................. 4 M3x8 8

Diff-gear Box / Motor Mount | B B TR4003
EiR i SIEE ag Rear Gear-box-lower
TR4016 E et - TR E \
Cut the waste material. Sﬁgﬁgﬁf %gox_lower

SRR

TR4050

Motor Mount

TR4002

Front Gear-box-lower
AIERERFE - K EE

TR4058 M3x8 Screw

TR4058 M3x8 M3x B4R 4%

P”Y Apply threadlocker(screw cement)

PR ITHRAAER K ,Tl




Diff A
TS4040 3.0 E-ring ‘-//4"\\\\ > ) /////Ih\\\\\\ oTeH |

3.0 E3n TS4039 \ TS4039
@ 4 C 5.4x13x0.2 T54039 \ 10T gear
........................... ‘ | — 5.1x13x0.2 10TEg 4R
—'~ _~TS4040 N \ /
TS4039 5.1x13x0.2 Washer T —TS4040
5. 1x13x0. 28 @ \ gi?ir?a?‘tg
—— T04040 \ T04040 R
4.8x1.6 — Diffpads | \
..................... 4 \ EREH |

T04041
T04040 4.8x1.6 O-ring 4.8x1.6 \
4.8x1.6 OIR

T04040 \
........................ 4 — Diff housing \
EiR
= To4041 |
T02099 10x15x4 Ball Bearing ‘ T 40T gear |
10x15x43H7 | 40TEg S
7)) T04041 |
— T02099 | == 10x12x0.2 |
10x15x4 | (<1>>
— T02099 |
] ‘ 10x15x4
TS4039 Diff shaft TS4040 |
R Diff connecting cup ‘ TS4040 ‘
L ] 4 ESEREZAN — Diff connecting cup
\ EEER

T04041 10x12x0.2 Washer
10x12x0. 28 Fr \

Diff / Mid CVD .
4 FA Bag-B T04040 M2.5x6 Screw  TR4066/T04046 M3x8 Screw ~ T02100 5x10x4 Ball Bearing 86000 5.1x8x0.2 Washer
M2. 5x 642 4% M3x8HZ 4 - 5x10x 4% 5. 1x8x0. 28
O] BNSERNC)]) B 2 @ . ©

5000# for Front diff, ~ 5000#FFARTZE RS, 2000#
E|T04040 | 20004 for Rear diff. ~ FIREEERS.

g High grip: St

Suggest using 7000# R E2 %% F 70004 2= 3,

differential oil for front, & #2551 Fl 3000# £ & iH;

Suggest using 3000#  {E#MitE77:

differential oil for rear; Al T 1255 {5 Fl 3000# £ 1 8, _
Low grip: BT 515 F1000# 2 135 -
Suggest using 3000#

differential oil for front,

Suggest using 1000# -~
differential oil for rear.

TR4066
~~._ 63mm center rear CVD
63mmA1£CVD ~

~

T04046
88mm center front CVD

/ -
(’/@ T02100 5x10x4
—__ 86000

S (/5 5.1x8x0.2 o - 88mm=H HTCVD
@\\\\\ N\ T04041 -~ (2
16T gear -~ %
16TEEE g
TR4066 _ <G T02100 5x10x4
M3x8 %
< T04041—— — X
16T gear - 1XOXU.
| :
6T @ T04046
M3x8
2 Assemble as many times as specified Apply threadlocker(screw cement) V Assemble front and rear sides the same way
X< Bt TIRARIE K 2] B 5 4R R




F/R Gear-Box
5 Bag-B

TR4059 M3x10

TR4059 M3x8

TR4002
Front Gear-box-cover

AieEsRTE- L&

TR4059
M3x10

TR4059 M3x8

TR4003 |
Rear Gear-box-cover —__ < J

KitmiE- L&

TR4059 M3x8 Screw
M3x81Z 4%

© (pu

TR4059 M3x10 Screw
M3x 1082 4%

Slipper set ‘ ‘
6 Bl Bag-B | | Toso0 @ |
ipper Hub-R—
. T04032 | HRE-E v |
7
104021 | L= ' T04036 |
Mid Connecting Hub-R — :
AT, Slipper pad —__ %
- | Toada0 | mmREER \
Slipper Hub-F ‘ \ S
T02099 2‘; 1 E@) /f .
@ | T04032 §
TR4022 - Tozoss” = |
N—r
Smpring Buckle\ ‘ T04019 / '\'4 | \
BN \7@ .| SipperSpring =/ | TRA0Z7 |
MRS b Supr Sear-
(T | | |
T04036
T04021 ‘ | T04023 Slipper pad <~ ‘
Mid Connecting Hub-F —— Center Shaft HREE K
R T o \ |
\ T04018 \ |
T04032 2x9.8 Pin Slipper Nut
2x9. 85H4t | HERRE— @ | \ TRA059__ \
C0 O cooreeeeeenn. 4 M3x5 é
TR4059 M3x5 Screw Loosen for more slippage
M3x542 4% EARSIMM IR, FiRI S EREIEE .
.................. 2

T02099 10x15x4 Ball Bearing
10x15x 4% 7K

= |

Aften first run, re-adjust to around 3.5mm
BT BIAEER3. 5mm

2/

Tighten for less slippage when traction grip
EASIREHE, FRIHEAERE.

Apply threadlocker(screw cement)
FTEZARE K

[31]




i
il L)

Steering Servo
8 e Bag-C

TR4059 M3x8 Screw
M3x81R &%

© (jum

TR4059 M3x10 Screw
M3x 10428 4%

T02093 Ball stud-Short
BkEE-32

T02081 3x7x0.8 Washer

y \
\ T04006

T02081

TR4059 M3x10 ]
o)

T04005
Servo Mount
{E) AR A e

\m 3kg Steering Servo
kg Al AR A%

)

Select the servo horn matching the servo being used.
RGREWREZRRE

N
3x7x0. 82 K TR4059 M3x8
@ H ------------------ 4 Sanwa / JR / KO - 23t
Apply grease X Must be purchased separately
e [ <] EEBY®

7




Steering Servo
e} =-mi-e | Bag-C

TR4058 M3x8 Screw
M3x8HZE 45

10

Bag-C TR4049

Servo Saver Body

EEES

T04003

Servo Saver-Top

EE-L

T02092

T02092 Ball stud-Long
TKEE-

© Ofjwm 3

T04038 M3 Screw
[RE423

[ll:[' ............ 2

Comm —(

‘ TR4049
—Servo Saver Spring
BEEE

TR4049
d — Servo nger Nut

FREIRNE

T02092
/ *

(&5)
TR4012

" Servo Saver-Bottom
BT

TR4013
Steering Rack
BENEER

T04038 M3

T04003

Servo Saver-left

\
5

Approx 5mmL

K #95mm

T04038 M3




11
Bag-C

4.0mm
%\ @, T04024

=—17.5mm—

1 (\ AProjectior(Note direction
///Eip

EEAME
T04014

TR4058 M3x8 Screw
M3x81Z 4%

®
[]

T04031 4x7x2.5 Ball bearing

4xTx2. HEHIK
O |l
ey OF

T04014 4.8mm Ball End-Long
4. SmmIkFEFE-E
=
T04024 3x40 Turnbuckle
‘ 3x40 $iig
g g/ TR4058 M3x8 | !
Upper Deck-Front / Front Upper Suspension Arm Mount TR4059 M3x10
AR/ AL e
Bag-C TR4059 M3x8 ero
- U Deck-F
ag TR4004 . A ) S
Upper Suspension Arm Mount-F —— in
A ) /
X
TR4059 M3x6 Screw T02092
M3x 642 4% N
@ (]I' TR4023
"""""""" 1 Front Body Mount
BIEERRAE
TR4059 M3x8 Screw
M3xBHR 4% & ;
©) (o ... 2 )
@D
TR4059 M3x10 Screw _
M3x 1042 44 e D)
© (o ... 3 =
T02092 Ball stud-Long ‘ - TR4059
TR i/ M3x6
© Ofmmm 2
1 1 Ture-to -scale diagram
- | QEkiAsall] ITI




1 3 Front Shock Tower

Bag-C

TR4005
Front Shock Tower
R \

_—TR4059 M3x22

TR4059

M3x8 Q’
TRA{OSQ )
M3x12 Q)

TR4055 M3 Nut TR4059 M3x8 Screw TR4059 M3x12 Screw TR4059 M3x22 Screw
~ M34Z 1S M3x8iZ % M3x12424% M3x224% 44
o\
g. ... ORI 2 (O) (]u——_ ..... 2 (0) (| umM———— .
V] Deck-Rear / Rear U S ion Arm Mount
:p*%i}ri—g/&_f}rggggr pper Suspension Arm Moun Bag_c TRA059 M3x10 Scrow
N3 04244
TRA4059 —— ©) (o ...
M3x12 TR4059 M3x10
TR4020 TR4059 M3x12 Screw

T02092

Lipper D/eck-R

Em_&/

M3x 1212 4%
(©) ("

T02092 Ball stud-Long
BRER-R




B | Bag-C

TR4005

Rear Shock Tower

N

T04012
TR4055 M3 Nut Wing Brack
M34Z1E REZR

B 2

TR4059 M3x10 Screw

M3x 104844
............ 4
TR4059 M3x22 Screw
M3x 2242 4%
............ 2

TR4059 M3x8 Screw
M3x8UZ 4%

TR4059 M3x12 Screw
M3x 124244




Spur Gear Cover
17 Bag-C

TR4016

Center Gear-box-cover ——

hiEERE-LE

TR4059 M3x12 Screw
M3x 1242 4%

I | Bag-D

T02092—___

NN\ 105 B EE- £

J) TR4008

& Front Hub Carriers

TR4007

Front Hub Carriers
10 Degree-Left

13 Degree-Left
13 BT#REE-7E

TR4007

Front Hub Carriers
10 Degree-Right

10E AR EE-F

)/ TR4008
Front Hub Carriers
13 Degree-Right

13ERTERE-H

TO4025/

78mm Front CVD
78mmEICVD

L&

TR4006
Steering Block

/ ey

T04011
Hex Mount
A

TR4011 1.6x11 Spring Pin
1. 6x1138 8
C =/ ............... 2

T04028 Front bearing collar
AIRENE

O |

T02093 Ball stud-Short
TkEE-52

©]@1_— 2

T02092 Ball stud-Long
KE-R

© Ofwem 2

T04038 M3 Screw
M3HZ 4%

[]II:D ............ 4

T02100 5x10x4 Ball Bearing
5x10x48H 75

el

V Assemble both Left and Right
MELEME




4 52D

TR4059 M2.5x4 Screw
M2. 5x 442 4%
..................... 2
TR4046 2.5x30 Arm Pin
2. 5x30i = &
O | )
.................. 2

T04007

Front Lower Arm

T04002 |
Front Arm Mount-F —
AT S [ 2 FE- i -

O
O3 Q

TR405{9

M3x10

_—
_— —
_—

—

_—
—
-
_—

T04002

M3x8

L

— ) S R Q
Q) ‘
/
/ “/“ \
/ T04034
[

X

TR4058 /g

T04009
Front Bumper
BIBTHEIR

T04002 Brace bushing

%EE

TR4059 M3x10 Screw
M3x 1042 4%

TR4058 M3x8 Screw
M3x8HE 4%

T04034 3x48.5 Arm shaft
3x48. S E T

Assemble both Left and Right
mEELNG

Lk




Turnbuckl
21 i

4.0mm

T04014

T04014 4.8mm Ball End-Long
4. 8mmEk EE FE- R

T04024 3x40

T04024 3x40 Turnbuckle
3x40 iR

T04024 3x45 Turnbuckle
3x45 fitg

Front upper Rod-L i LHi#g-%

23.5mm———-
EO I ==

A Projection.Note direction
3x45 Turnbuckle  ::Z 751
Front upper Rod-R  ®i_EHI12-#&
[—f23.5mm——‘

BEC koo B

3x45 Turnbuckle A Projection.Note direction

EEAME

Steering Rod LA
~—18.5mm-—

A Projection.Note direction

EEAME
Rear upper Rod % _F#it2

~—17.5mm—=

3x40 Turnbuckle A Projection.Note direction

EEAME

3x40 Turnbuckle

22 Front Turnbuckle
RIHLAE

24 o20-D

T04028 Rear bearing collar

BHREE
............... 2

TR4011 1.6x11 Spring Pin

1. 6x113E S
(o] [=——— . 2
T02092 Ball stud-Long

IkEE-R

____________ 5 T04011 1. 6x11 T04028

T04011

T02100 5x10x4 Ball Bearing Hex Mount

5x10x48H 75

T04027
63mm Rear CVD
63mm{ZCVD

/T02092

Rear Hub Carriers-L

EERE-F

Assemble as many times as specmed

THEH=E

Ture-to -scale diagram

B LB X2 |2

(K] =

Assemble both Left and Right
HMEEEINE

) A




“ | B4 Bag-D

TR4011 2.5x6x1 Washer
2. 5x6x18 R

O] o .

TR4059 M2.5x4 Screw
M2. 5x 44 4%

© (... 2

TR4046 2.5x30 Arm Pin
2. 5x30IE & &

T04008
Rear Lower Arm-L
BETRE-E

TR4011 2.5x6x1 /

O )
.................. 2
<R>
R
©
00 2

TR4010 .
Rear Arm Mount-R rd
EREEEE-E

TR4058 M3x10 Screw
M3x 1042 44

© :

T04035 3x51 Arm Pin
x5 11 Eh

V Assemble both Left and Right
A HEEME lﬁ'




26 Rear Turnbuckle
BRIE

9

Shock Absorb
A= | Bag-E

T02064(T02065) 2.3 E-ring
2. 3E$N

T02096 Shock Piston
BERERE

T02097 / TR4063 2.8x1.9 O-ring

2. 8x1. 9-0I%

T02097 3.1x1mm Washer
3. Ix18 K

© [ :

T02094&T02095 8x1 O-ring

8x1-03%
Ol ==

T02031 5.8 Ball End
5. 8Tk A FE

T02062 5.8x6 Ball stud
5. 8x6TkEE

Front-Short

Bi-43 X2

.T02094

@ —T02097 |
G_‘_D—T02097(2.8x1 9)
€$;7T02097(3. 1x1) |
Q‘—)—T02097(2.8X1 9) |

C‘D ——T02094 |
<& »
=

Eut a little oil

i

1705 iy

T02(<64
~—2

@Tozoge

T02064

—T02094(Short)

T02064(Short)

o
@
“T02031

Rear-Short
%5 X

I?ut a little oil

TR

TO‘2065
SR

——T02096

(50

—T02065(Long)

T02062

TT02031

d)f
=

.T02095

@ —T02097
QL%T02097(2.8x1 9)
@—TOZOQ?(& 1x1)
G‘%T02097(2.8x1 9)

T02095

—T02095(Long)

3\

\

TR4063

2 Assemble as many times as specified




Shock Absorb
7 25 | Bag-E

@ — 702073

3

——T02094 & T02095
\imi?

for Front(Short)
AIEA G

for Rear(Long)
#EA &

2
28.5

Front-Short Rear-Short

-S|
2oE

for adjusting the spring tensior
T02094 & T02095 SR EEHAEY

VA Compress the spring and install
gg B R

TR4052
Front Shock Spring
\ <

T02031
Below Spring mount———
TR E R \
-
-
-
-
-
- q
- T ‘
- <q S
T02094&T02095 12x1 O-ring T N
12x1-018 N \ D
T02031 / ‘3 NS
Below Spring mount
............ 4 S TR4052
TARE Rear Shock Spring
BBREE Rear-Short

Assemble as many times as specified V Assemble both front and rear
W4 =imsye A ABERTEAEE (14




3 O Front Shock Absorber

Bag-E
T04015 ﬂ
Shock cap ball-Short
T02084

M3 N\

TR4059 M3x12

T04015 Shock cap ball-Short 702084 M3 Nylon Nut  TR4059 M3x12 Screw
BEERE-E M3 2 EEiE & M3x1 2845

|]:|:|]:| ......... 2 D) [IEI _________ 2 @Gm ______ )

ReaLr Shock Absorber | T04015
B RS Shock cap ball-Long
Bag-E AN
/§
T02084 M3
-~
N

TR4059 M3x12

T04015 Shock cap ball-Long
BEEKE-R

11—

T02084 M3 Nylon Nut
M3 fe BER &

TR4059 M3x12 Screw
M3x 1282 4%

3




Battery Column
B BagA e
I?rqtteryﬁll;lolder-R
TR4058 M3x10 Screw Bih¥ -

©mm .

M3x 1042 4% \\\\\,i 5

U
\

TR4058 M3x10

TR4019
Battery Holder-L
Tk

EK|">" | Bag-A

TR4050

Motor Cam

Motor
BENR

\ e |
TR4059 M3x8 (5
PR

e

¢

H481 M3x3 Screw
M3x 34244

O ... 1 481
21T Pjnion Gear
TR4059 M3x8 Screw 20TH &
M3x 8R4

Must be purchased separately

X EEETE




34 Bag-A TR4059 M3x14

TR4059 M3x10

TR4059 M3x8 Screw
M3x8HZE 4%

© (s ... :

TR4059 M3x10 Screw

M3x 108844 TR4050

............... 1 Motor Clamp
BizdiR

TR4059 M3x14 Screw
M3x 148844

(©) (rm—— .. .

TR4059 M3x8

an
B Fan Mount

B e

% T04013
M2.5x13

Wy | =

Spur Gear Cover TR4058

pesid -tk g M3x8

I

Tighten the screws with one sheet of paper
inserted between both gears.

M s Z B MERA NS — R BRENEE.

ESC / Receiver
TTFEIER/ R

T02087 0
Anten'ga Cap VL

KigE Sy Receiver

T02087
Antenna Tube—__
RigE

T02087
Double-sided Tape
gmEE

X Must be purchased separately

ERHEIm Wl




36 Bag-A

T02086 Small clip
NSEAESH

T02086

AN
\ X ~ K
Bits e | TR4019

Battery Holder
Bt E E

8Y{ " |Bag-F < Front > < Rear > |

TR4035 /
/m Rear-tyre
&Emba /

TR4034
Front-tyre
LT

VAN PSS
2T o° f A\
51., / )
L L /
| /
‘ eorr? |
| /
| /
/
hTR4035 ; <F/R>

\ Rear sponge

wink | After fitting wheels to tyres,
apply instant glue as shown

SRR SR IF IR INETRE K

/
TR4033 \

TR4034 |
Front sponge
ATB4R

Rear Rim /

TR4032 v

é
Front Rim Ay
BI#HE \ / '
/ N~/
\
/ 5995305600 0a oy
HHHE
\ / i
\
X Must be purchased separately 2 Assemble as many times as specified
SREMS Y E 18




R | 24 Bag-D

T02084 M4 Flanged Nylon Nut
102084 M4 MABSIE R REIR B

Bag-C Bag-G

TR4858 M3x10 Screw
M3x 101845

©|m= ... :

T04012 Wing washer
REZR

TR4058

T04012

T04012 Wing angle shim-3°
RRRBEHAEH -3

P T04012
g Wing angle shim-3°
REAERER-3

V Assemble both Left and Right
A HEEAMG W




using spray colors.
EHERNEIER.

Mask the windows from the inside
TEEENEER FIEERAAK.

[20]




<
o
3]
m

NI S

T02086 Small clip




Exploded View

TR4049__ JS@S

TR4059
TR4059 m\
T04003 w

\ >
m: U™ [——T04003
02092

7 @ , TR4059
ZSB% TR4023 /

T02084

TR4058

.\
b, @Wu@ /A rodo12

3,
,\,& _ @, ,
T04038" w TRA4013 \ ¥ _TR4016
02002 Todons , qﬂ‘omm < _ 383/ @ T02084
S 1 V= ) . ()

7 W. - m _TR4016 g TR4005 ~ TRA0S5 \‘ @ \]
TR4012—— /\ﬂ, r ~_TR4059— mf/qxg% @/ 704021 Toabas e V \o\ ) \\ < g \\ oo P
jﬁﬁoﬂf T04024 g dﬁomo/ﬁmw Y 102099 / \@@/W e s ¥
T04031 T04031 TR4027 T04023 7 g

T04036 N
HNSA@/E T04020 \

“

\
\

y Toost /% \ @388
T02084 Séuoomom/@@v /. . Y PNt _ TR4059 T02068
; { TRA0ZS M@@ ) \M %M ) g0 o
.u. f & /@ /Ihm‘_ TR4050 3

N\ TRA06S (4
R NN
/ TR4059

T04024
TR4050 TR{065

7 To2005”
T04027 /ﬂ T04014
| A~
qﬁo/mm é

M ——T02092 T02062
TR4011
Q

AN
@) 102100 _m

TR4035

TR4059

/ / 86000 g
o0, g N
T04040 \@«mv@ sﬂsé T04046 TR4059  T04006
Tragsg  TS4040 Q '@@ Qs
TR4055 Je v

DL ™

T04046

TR401
M/m

Is

g
T04024
/ T04014
/
; ,, TR4019
TR4007 T TR4019
5 T02094. o \ i 702092 S
T02031 p [ i
DL /av W% T04025 /
- SNOE/ o8 | ZiT02007
TR4059 TR4005 (4 N

T02073—e> T04015

\ \
, T02160
=\ 102094
. @ T040

Todod & | Jo2100 =
,, 07 = / oot
/ w T04002 \ @@T
2
/ W\ \ \h TRa0tT TR4032
\ T04034 ® 104038
TR4052 _

|

TR4034

/ TR4053




Parts list for TR04 Pro off-road buggy - 1

TRO4 Profl B = Fit {411

TR4066 TR4067 T02156 T04040
M3x8 Screw 4.8x1.6 O—rinrlg
© [ s Tpcs @ U * 81.0 0R
10x12x0.2 Washer
I © 4.8x1.6 O-ring @[)‘1 10x12x0. 22y
63mm center rear CVD 4.8x1.6 OIR —ﬁ'— M2.5x6 S :
63mmAECYD  1pcs Body-Lexan X4p o = Diff Housing VD, xR ;T;F;i?; 1
B3 1pcs E5E7 1pcs 4pcs EER 1pes
T04041 T04046 TS4039 TS4040
16T Gear 10x12x0.2 Washer 3.0 E-ring
A 5 o2 O S 2081
pcs X crew
2pcs M3x81Z4% 1pcs C—
— i —
. —® AR
Tpcs 4.8x1.6 O-ring =
40T Gear 4.8x1.6 018 TR04 88mm Center Front CVD Diff Gear Set Diff Connecting Cup
40TEa %R 1pcs TRO4 83mmAIFICVD 1pcs EiE £FER 2pcs
T04002 T04003 T04004 T04005 T04006
Tob - 1pcs 2pcs 1mm Spacer 2mm Spacer 1pcs 1pcs 1pcs
0 i 2pcs  2pos
Front- 1pcs  2pcs LH%
P P OO
Bottom =N 2N 2N
Rear - 1pcs 1pcs Left 1pcs Steering Rack
FRETEIE  1pes .
Front Arm Mount Servo Saver Servo Mount Steering Servo Horn
AR E @ (R e () {7 B
T04007 T04008 T04009 T04011 T04012
Left-1pcs Hex Mount Wing=Screw Washer
! REIZHBE
@ 7NFIEE 4pcs Wing Angie Shim  2PCS
R REBEH 2pcs
ight-1pcs
— =)

Front Lower Arm

Rear Lower Arm

1.6x11 Spring Pin

Front Body Mount [~

RITEE  2pcs BETEE BIBAIEMR  1pcs 1.6x1138%4%4 4pcs SERE 1pes RE 290
T04013 T04014 T04015 T04016 T04018
(¢) O @ Long - 2pcs  Short - 2pcs
Fan Mount  M2.5x13 Fan Screw 4.8mm Ball End - Long Shock ca i , i
. p ball Wing-Lexan Slipper Nut
55 M2. 5x13/&E 5 4R 4% K 28 JRE— 7 v T 9
PR EE 1pes 4pc§ > 4. BnmBkSREE-F  Tpos BEETkE BZ 1pcs HBRIZE 1pcs
T04019 T04020 T04021 T04022 T04023
Mid Connecting Hub-F
IEHR-BT 1pcs
[ Offiiif o oo |
. ) Mid Connecting Hub-R Spring Buckle Center Shaft
Slipper Spring Slipper Hub-F  Slipper Hub-R ;:Hgmﬂmﬁmcs EEM 1pcs thigy  1pcs
HRFE 1pcs HBREE-AT 1pcs  HAPREE-1£ 1pcs
T04024 T04025 T04027 T04028 T04031
G [T T DR Front Bearing Collar
3x40 Turnbuckle BISREHE  2pcs
3x40%I#2 5pcs @:ﬂ[ﬂ]:[:- @:ﬁﬂ[]:l:-
G D 78mm Front CVD 63mm Rear CVD Rear Bearing Collar —
3x45 Turnbuckle 78mmHICVD  2pcs 63mm{ZCVD  2pcs HWMEE  2pcs 4x7x2.5 Ball Bearing
3x45Hi18  2pcs 4x7x2. 5847  6pcs




Parts list for TR04 Pro off-road buggy - 2

TRO4 Pro#kBFEE {4 61-2

2x9. 8#fj&t 6pcs

T04029 T04030 T04032
T\
S 2x9.8 Pin
8x1___
O-ring

104034

@ O-ring d—ring @
L I =q O
& © = ' '
\ ) 2.8x1.9
‘% U O-ring ‘%’ Rear Shock Absorber 3x48.5 Arm Pin
Front Shock Absorber EEES 3x48.5 FEE# 2
[Ij] BB R 2% 2 Set 1@ BERR 2 Set x48.5 #E pcs
T04036 T04038 TR4001 TR4002
- ! (o
3x51 Arm Pin Slipper pad M3 Screw -l
3x51 BE# 2pcs HIREZE R sk Bpos Chassis " Front Gear-box
2pcs JR®E 1pcs oty
TR4003 TR4004 TR4005 TR4006 TR4007
B 2 Left - 1pcs Right - 1pcs Left - 1pcs Right - 1pcs

Rear Gear-box

Upper Suspension Arm Mount

¢/ Front Shock Tower
=) FIEERZ  Tpcs

Steeringock
BE

Front Hub Carriers 10 Degree

E3 L) LB HEEE HIEREET0°
TR4008 TR4010 TR4016 TR4019
Left - 1pcs Right - 1/pcs ~ Y Tpes

Front Hub Carriers 13 Degree

" Rear- 1pcs

Rear Arm Mount

1pcs \;

Center Gear-box

Battery Holder

HI#REE13° ERBEEE B R Eiub RS
TR4020 TR4027 TR4032 TR4033 TR4046

Upper Deck

2.5x30 Arm Pin

Supr Gear-85T Front Rim Rear Rim 2. 5x305EEH 2pcs
ZAEHR IR EE-85T 1pcs BI#HAE 2pcs £W4E 2pcs
TR4049 TR4052 TR4053
Servo Saver Nut Tpcs Front Rear
#B1EI2ME 1pcs 2pcs 2pcs | |
% Velcro Tape
Servo Saver Body Servo Saver Spring Shock Spring BRFE 1 Set
nn Dpes O m@mg lpcs  @EFH lpes Motor Mount BREE




Parts list for TR04 Pro off-road buggy - 3

TRO4 ProfiBFEE it 4 E1-3

TR4055 TR4056 TR4057 TR4058 TR4063
2.0 E-ring @ D-
@ 2.0 E30 8pcs M3x8 Screw
M3x8i24% 8pcs
M3 Nut 2.3 E-ring 2.8x1.9 O-ring
M3iZHE 6pes 2.3 E#Hl 8pcs 11(())>:(1122><)E)(_)'22ﬂvj\=l."ast3hpecrs 'Iblﬂsiﬂ)(ﬂ)ﬁsﬁgeg\;’)cs 2.8x1.9 0-38 2pcs
TR4059 H380

© (mm

M2. 5x44R 4%

M2.5x4 Screw

@ (Ilm M2.6x8 Screw
N2. 6x81E4% 8pcs

©
©) (e

8pcs

M3x6 Screw
M3x64Z4% 8pcs

M3x8 Screw
M3x84Z4% 8pcs

© (s
©) (o

M3x12 Screw
M3x12824% 8pcs

M3x14 Screw
M3x14424% 8pcs

© (oo, (©(mmm 00 (©) (w——0T ||
T02031 H481 T02092 T02093 T02062

Upper cover nylon cap
L&ERREM 2pcs

Below Spring mount end
TEEREEEE 2pcs

3x3 Screw
3x34Z 44 1pcs

Ball stud sponge
IKEEBAR  2pcs

(o

Ball stud sponge
BkEEiB4R  Spes

(Jrjem

O

o

3x42.5 Front Shock Absorber Shaft

3x51 Rear Shock Absorber Shaft

Shock Absorber top cover

)
!\\ 9.8 BallEnd 21T Pinion Gear Ball stud-long Ball stud-short 5.8x6 Ball stud
Q) e 2pcs 21TH3E# 1pcs RE-E 2pcs IRIE-48 5pcs 5. 8x6IKT 4pcs
T02064 T02065 T02094 T02096

12x1 O-rin
I} . | | 0 - 12x1 038 Bpcs T 1

B L o _
3x42. SATEHESH 2pos XS1EBRSBH 2pos g BRELE 2000
8x1 0-I% 2pcs
@ 2.3 E-ring @ 2.3 E-ring Front damper case Sorng adust Shock Absorber Spoqk piston
2.3 E40 4pcs 2.3 E4Ml 4pcs B 2pcs BEWIIE 2pcs BB N 2pcs BREEE 4pos
T02095 T02097 T02073 T02099
— 3.1x1mm Plastic Washer
12x1 O-H — \-J >
12;(1 O—EE;%pcs ‘hl.l’ R R 4pcs
Shock Absorber top cover
BEELE 2pcs @ 2.8x1.9 O-ring
8x1 O-ring 2.8x1.9 0-3® 8pcs
8x1 0-I% 2pcs Diaphragm =
Spring adjuster Shock Absorber @ 3.5 Press washer RE 4pcs 10x15x4 Ball Bearin
Rear damper case 28 S5 2 % L= ~ 9
%imE 2pcs FERAMIEE 2pcs E%%év%%?ggpcs 3.SBE 4pes 10x15x4 #H&k 6pcs
T02100 T02081 T02084 T02086 T02087
0
6 Antenna pipe
set cover
v M4 Flanged Nylon Nut Small C.—I-i-.p Double-sided tape KRB R
MA5IE FRRESREE 6pcs éf)ila&az M HEE  1pcs P€ 1pcs
N 3x7x0.8 Washer ( _
5x10x4 Ball bearing #E 10pcs [[B M3 Nylon Nut Antenna pipe set
Sx10x4B&  6pcs 3x7x0. 82K 10p WSRHEIRE Goos RUGEE Tpcs
86000 TU0250 | OP | TUO0410 E&|| TU0413 | OP |
5.1x8x0.2 Washer S
5.1x8x0. 284 [y 6pcs 12mm FL?I.“E._;D:-OCK Absorber | | 12mm Ree.‘[%]PCk Absorber Front Hub Carriers 10 Degree | | Front Hub Carriers 13 Degree
12mmyi 8 72 22 12mmf5 R E RS HERRE10° Hida E 13"




Parts list for TR04 Pro off-road buggy - 4

TRO4 Pro#h2fE=HL 4 a-4

Steering Rack
BENEIZEIR 1pcs

©)

Carbon Battery Plate
PR E B 2pcs

Carbon Front Shock Tower
BRABAIBESZE  1pcs

Carbon Rear Shock Tower

1pcs

TUO0415 EE| | TUO416 3| TU0418 & | TU0422 B3 | TU0423 [ OP|
i CS
E ; l'I:;)%r;t Front 1pcs 4%5 gzp 8pCS 9
g \ ‘ : l’?s:; Rear 1pcs — V\Tpsgser
R Arm M t-Ball
TUO0424 EE | TUO426 [BE| | TUO428 EBE | TU0429 OP|
©

(CONINEERINCD) — ] =




WY Pro

SETUP SHEET for the TeamC TRO0O4 Pro

Driver

Track / City

Event

Date /

O Sandy O Soft dirt [ Grass

O Smooth O Bumpy

O Hard soil [ Clay

O Low traction

O Wet

O Med traction [] High traction

ODry O Dusty O Other

oI RSIVE e 1Ko )Ml Shock Mounting&Camber link

Toe-in (+)/Out (-)
Bump Steep Spacer

Anti-rollbar: [ __
Camber___

mm

Washers

=

Ride height

Caster
a10°
a13°

Spring(color)
O Black
O
Qil
Piston #

wt

DL
|

Shock Mounting&Camber link

Rear Shocks

1 2 Anti-roll bar: [ mm
Camber ’ Wheelbase .
Spring(color)
OLong
. OBlack
O Medium 0O
O Short
- Oil wit
12 Piston #
. ¥ Xr -
Ride height
Front Dif
Brand Brand
Oil wt Oil wt

Front Tires&Wheels Rear Tires&Wheels

Front Tires Rear Tires

Inserts Wheels Inserts Wheels

| _omer 1IN
Servo Motor Wing
Esc Pinion/Spur / Wing Angle [J4° O10°

Batteries
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